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L/C No. (P/O No.) @ 47L1-B93402-TNA4

4 & 4 SeAH SeAH Steel Corp. . ° 7

COMMODITY : E.R.W STEEL PIPE i S CUSTOMER . DUFERCO_SA
A E A ()Ml OF X & Ear—
SPECIFICATION @ API 5LB PSL1/ASTM AS53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU., SEOUL, KOREA SHIPPER . SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT No. | e F o2 A % T QUANTITY ) @
NO. | (BATCH NO.) ORDER SI1ZE 25 % 4 o /T REMARK
*1 PCS TOTAL LENGTH WEIGHT
e
3| (sioiotioy|  BBE 12 " X0.225"  X6.120M
4 EMLMW%WQ_MS BBE 12" X 0.225 " X 6.120 M 182 1,113.840 M 49.822
B .
5 G_ﬂ%%mn%me BBE 12" X 0.225 " X 6.120 M 73 . 446.760 M 19.984
6 G%_W%%w%@ BBE 2" X 0.225 " X 6.120 N 73 446 760 M 19.984
: . } . . IMPACT
HYDROSTATIC [ N [VD|F|[S|C|RM|B|D|C|F|F|RF| ZINC COATING | - TENSILE TEST :
st |- [11|L|H|O|EA|E[R|R|L[L|EL TEST SRMICL coeoatiion (Gage Length © 50m) | () |waro-| uat | pRoTRCTIVE
DisM|A[O|M|SG|IN|fT[UfA[A[VA NESS | TREAT| COATING &
HEAT NO ssecf R|1{SE[T]E R DR S RS B E T vereur or 22| D e [si| | P |s [culni|cr|vo| v|ceo| D | TENSILE| YIELD |E.L [ENE-|sHEAR TEST [ MENT [ “LINING
Sec | . il wn ] L : ~ |SHE.
NO. | (BATCH NO.) m L m m m U .“, w m E ww ZINC .nm/m_% m m m m_m STRENGTH| STRENGTH RGY | AREA
psi UlUlgolT m ww I C.S|ALK! m 2 g 21212023 [ N ,Eﬁzrwm
L vl N S N _ . Ness [P-H |
Tl G N |causs| #3 G x4 | +5 | *6 *7 =8 [+g] P! PST 1410 [Jould % *11
71 30 NAX | 26 120 | 30| 30 |40|40{40[ 15|80
SPEC MIN 60000 | 35000
3| SB71393 G| G |G G o P [15|TR| 68 [10| 1 |TR| 1| 1|TR[1 W| 67270
( SHH4282010)
4| (730021 740 G|G| G |G G Ho|1s| 2|77 [17] 7
(SHH4282020) P (142178 |19]8|1|1]|1]|1|2 T| 70970 | 54330 | 41 G
P 14| 3|76 [17|5]|1]|1]1]1]1 w| 71400
5| €730920 740 G|G| G |G G H |16] 2| 77 [17]| 7
(SHH4282030) P (17| 2| 77 [15| 5 |1]1|1|1|1 T| 73100 | 56600 | 43 G
P [16)3] 76 [15|7|1]|1]1]1]1 Wl 72110
6| €720285 740 G|G| G |G G H [16| 2] 80 [15] 7
(SHH4282040) P [15] 3] 81 |13]5]|2]1]1|1]2 T| 71540 | 57740 | 40 G
P l17] 1|8 |14]6f1f1|1]|1]1 W| 72530
N Pl o~ *12 : m
O | Refer To The Attached H
T | Section Designation E
E R
Survevor - WE HEREBY CERTIFY THAT THE NATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE \ fOMD
wurveyar - SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.
. - THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES R \\-\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT ] ml
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) » .




